ASSEMBLY AND PARTS ALBUM

9]
~

KDESO00E. KDEG6500EW
fah Ll
2
No. Part.No Description Qty. | No. Part.No Description Qty. | No. Part.No Description Qty. | No. Part.No Description Qty.

1 KM186FG-00000 Air-cooled diesel 1 28 | GB/T62-1988 Wing nut 2 55 | GB/T5783-2000 Bolt M10 X 40 6 82 / /
2 | KM186F-15100 Starting motor 1 29 | GB/T95-2000 Washer (1) 4 56 | 5GF-LDE-03700 Cushion 4 83

3 30 | GB/T95-2000 Washer (2) 12 57 | KTW204 Alternator assembly 1 84 | KDEBS00EW-30000 | Fuel tank assembly 1
4 31 | KDEG500EW-09004 Insulating cushion (1) 2 58 | KT204-00002A Front cover of alternator 1 85 | 5GF-LDE-07200 Fuel tank cap unit 1
5 KDEG500EW-03100 | Housing weldment assembly 1 32 | KDEG500EW-09005 Insulating cushion (2) 2 59 | GB5789-2006 Bolt M5*10 3 86 | KM168F-10004 Fuel filler screen 1
6 33 2 60 | KT204-01004 Fan of alternator 4 87 | GB/T819.1-2000 Screw M5 %12 2
7 | 5GF-LDE-03600 Truckle B 34 | JK427 Starting key 1 61 | KTW204-01000 Rotor assembly 1 88 | KDES000X-32000 Oil mark unit 1
8 CDQ-36 Adjusting regulator 1 35 | CLAD Oil pressure alamm 1 62 | GB97.1 Washer 510 1 89 | KDESO00X-30005 Bushing <
9 KDEB500EW-03200 | Splint weldment 1 36 | MV52.5 0-300V Voltage meter 1 63 | KTW204-00004 Pull-through shaft bolt M10 X278 1 90 | KDES000X-30004 Cushion 4
10 37 | WX111-150A£5% Adjusting switch of welder and current| 1 64 | KTW204-02000 Stator assembly 1 91 | KDES000X-31000 Fuel tank weldment 1
11 38 | AD11-16/24-6GD Welder indicating light 1 65 | KTW204-00006 Protected plate of alternator 1 92 | KM168F-10013 Fuel return pipe hoop 2
12 | GB/T62-1988 Wing nut 2 39 | RF1004 Welding selective current switch 1 66 | KT204-00001A Rear cover 1 93 | KDE6S00EW-300002| Fuel return pipe 1
13 | KDES5000T-03003 Accumulator pressure plate 1 40 | GB-806-88 Grounding screw cap M6 1 67 | KT204-00003 Bolt M6 %140 1 94 | KM186F-13000 Nozzle 1
14 | 36AH Accumulator 12V 1 41 | GB/T6177-2000 Nut M6 1 68 |SU204-04000 Monopole Diade 1 95 | KM186F-10500 High-pressure fuel pipe 1
15 | KDE3300E-00002a Accumulator washer 1 42 | JB4110-85 Bolt M6 X 20 1 69 | SU204-04001 Mutual Inductor 2 96 | KM186F-12000 Fuel pump 1
16 | KDEG500EW-03004 | Accumulator pull rod 2 43 | D50/1620 16A Breaker 1 70 | SU204-04002 Wiring 1 97 | KM168F-30011 Fuel filler pipe hoop 2
17 44 | 250V-26A Honda single-phase receptacle 2 71 | GB5789-2006 Bolt M6*10 4 98 | KDE65000EW-11001] Fuel filler pipe 1
18 45 | KDE6500EW-13110H | Honda control panel 1 72 | KDE6S00EW-03020 | Air guide plate weldment 1 99 | GB/T6177-2000 Nut M6 2
19 | KDEGS00EW-08001 | Decorate plate of coping 46 | GB/T818-2000 Screw M6 X 16 4 73 | GB5789-2006 Bolt M5*10 1 100 | KM168F-10400 Fuel tank switch assembly 1
20 | KDES000X-30005 Bushing 47 | KDE3500X-40000a Electromagnet assembly 1 74 | SU204-04003 Wiring 4 101 | GB/T3452.1-1992 O-ring 1
21 | KDES000X-30004 Cushion 48 75 | GB5789-2006 Bolt M6*10 1 102 | GB/T819.1-2000 Screw M5 x 8 3
22 49 | DCT-12-C Electromagnet 1 76 | SU204-04004 Wiring 1 103 | KDES000X-31006 Seal plate 1
23 50 | DCT-12-C Iron-core 1 77 | GB5789-2006 Bolt M5*16 1 104 | KDE5000X-31007 Seal washer 1
24 51 | GB/T818-2000 Screw M5X18 2 78 | GB97.1 Washer @ 5 8 105 | KM168F-10007 Seal wsher 1
25 52 | KDE3500X-40006a Electromagnet accumulator 1 79 | SU204-04005 Wiring 1 106 | KM168F-10300 Element assembly 1
26 53 | KDE3500X-41000a Flexible shaft unit 1 80 | GB5789-2006 Bolt M5*20 1 107

27 54 | KDEBS00EW-03400 | Housing base weldment assembly 1 81 | D104 Carbon brush 2 108




SU178 L&l 2ElE 2
SU178 DIESEL ENGINE ASSEMBLY

SU170 45mAlER S
SU170 DIESEL ENGINE ASSEMBLY

SU170FG

SU178FG

# B 4H FULL GASKET SETS

S ®S &R RYXAM &
NO. CODE DESCRIPTION DESCRIPTION QUANTITIES
su170 | su178 | su1se | sui7o| sui78| suise|sui7o| su178| suise|sut7o[su17s |suise
a 7001100 Hmsg BB 0 il Plug Seal Assem 1
b 7012001 BHERE Fuel hjection Pum pGasket 1
c 7012002 BHRER Seal Gasket 1
d |7001015|7801015| 8601015 HMimEERR Crank Case Gasket 1
TN s+ &4 e [7002014 | 7802014 | 8602014 HRERR Air Intake Gasket 1
SU1 86 Klﬁ*}liiﬁam,\ £ 7002015 [ 7802015 8602015 HERBKE Silencer Gasket 1
SU1 86 D | ESEL ENG I NE ASSEMBLY g 7003003 8603003 SEERBR Bonnet Gasket 1 ;Hf];‘tt?] SEALS
h 7007001 8607001 TEREBRER Air Cleaner Gasket 1
i (7009002 HUBE SRR Oil Filter Gasket 1 Fe RS Z BB HE
i 7010007 KmERR Fuel Oil Filter Gasket 1
NO. CODE DESCRIPTION DESCRIPTION QUANTITIES
4 7% BEARINGS
se we 2 B 2B 5 SU170 SU178 SU186 SU170 | SU178 | SU186 | SU170 | SU178 | SU186 [ SU170 | SU178 | SU186
NO. CODE DESCRIPTION DESCRIPTION QUANTITIES E | 9701025 | 9701302 | 9701351 L Qi Seat i
5625442410 | sazoras+10] sazssorio] seostar+i0] seaoras+1d seastsorio
i 0il Seal
su170 | su178 | suise | sut7o| su17s|sutse|su170| su178| sutse|sut7o{su17s |sutss F 9701301 9701351 o T e T |
Rk Ball Bearing ) .
| |9801306 (9801307 (9801308 [T o= —T o308 Ts306 | 6307 | 6305 l L 7011008 HESG8*14%2.5 Oil Seal SG8*14*2.5 1
m [ 9801205)|9801206 (9801203 | 6205 | 6206 | 6207 | 6205 | 6206 | 6207 2
n 9801202 9801203 6202 6203 6202 6203 2
9802008 % 7941/8 Needle Bearing 7941/8 1 T S 11X 1oy
° ot LT 2 A R L FTE®E., B8 X HIE— 5% RTORQUE FOR TIHGTEN UP MAIN SCREW BOLT AND NUT
P 9802015 R HHR37941/15 NeedleBearing 3794115 1 o g o )
B4 &80 Kunit: N-m
54714 EASY DESTROYED PARTS I?': i’l%‘
'q
S ®e & RX&H e8] NO gﬁ(_ _ Model SU170 SU178 SU186
* | Description
NO. CODE DESCRIPTION DESCRIPTION QUANTITIES
Su170 | su17s | suise [sut70| sut78|suise [sui70| sui7s|suise|sui7o|sui7s |suiss 1 éﬁéﬁﬂiﬂt d nut 9530 40~45
onnecating roa nu
A [7004100(7804100|8604100 3R AR 0il Ring Set 1 g
B | 7004001 7004001 |8604001 F— @SR First Gas Ring 1 ’%ﬂ%@&
¢ | 7004002 7004002 8604002 E=lESH Second Gas Ring 1 2 Cylinder head nut 28~32 42~46 54~58
D | 7004005| 7804005 | 8604005 EHHTR Crank Pin Bearing 2
51 il Seal A
E [9701025| 9701302| 9701351 el e smwe l 3 | kR
F Y 0ilSeal FI Wheelnut 120~130 130"’150
970130‘ 9701351 $G3044548 I'GS&.SO'IO SGQQO‘S:E l"G"t"“HG ‘ y
G 7013ooo|7atsooo 8613000 155 3Eh P Nozzle Valve 1 T
H 7002011 WHE Spacer i 4 uﬁﬁ/ﬂiﬁ&*&@ﬂ 1049
I [7010300] 7810300] 8610300 5 i U 0 A A Filter Element Assem 1 0zzle retainer
J 7007100 8607100 TRESHY Air Cleaner Element Assem 1 =
K [7001013[ 7801013[ 8601013 %—;In%bﬁﬁ Cylinder Head Gasket 1 *E%E%@ﬂ&
. —— 5 | Tightscrew bolt of 20~22 43~47
L 7011008 MES68X14X2.5 0il Seal SG8 x 14 x 2.5 1
—~ : RocKet support
M | 7001008] 7801008 | 8601008 %1 Ring 1
N 9702010 O, ZHE10X1.9 0-Ring10x 1.9 1 = MGl
0 9702024 o T3 M24x2. 4 0-Ring24 x 2.4 2 6 gﬁgﬁndﬁa’?ﬁ% holt 10~12
P 9702025 O, %3 [@25x2. 4 0-Ring25 x 2.4 1
Q 9702012 o EHEI2X1.9 0-Ring12x 1.9 1 *- i
m/&MMZ*?
R 9702345 O E 4 @34, 5% 1. 8 0-Ring34.5 x 1.8 1 1 : 18~22
S 9702132 O &4 M13. 2X1. 9 0-Ring13.2 x 1.9 1 Standard M8 bolt




1 #U4KE B CYLINDER BLOCK ASSEMBLY

2 JEIZE B CYLINDER HEAD ASSEMBLY

SUI70/SU178/SU186

sSu170

Su170

SU178/SU186

33

SuU170

SuU178

SuU186

4 FEREFEFF S Y PISTON & CONNECTING ROD ASSEMBLY

3 SEIZ B2 CYLINDER HEAD BONNET ASSEMBLY

SUI170/SU178 SUI186

10

7

6 (AU CAMSHAFT ASSEMBLY

SUI70/SU178/SU186

7 #HSEREGSH AIR CLEANER ASSEMBLY

SUI70/SUL78

SHAT 22 SR SILENCER ASSEMBLY

SU170/SU178/SU186

5 ghih k482 CRANK SHAFT & FLYWHEEL ASSEMBLY

SUI70/SU178/SU186

10 PAHZYc FUEL TANK & FUEL PIPE ASSEMBLY

SuU170 SuU178
o
1 8
\I \
\ o
&) \$ 4
‘gg
SUI86

9 EiB AL LK LUBE OIL SYSTEM

SuU170 SU178/SU186

13
12
11

10

d 9

SUL70/SU178/SU186 1

"

11 R RIZYIN RS GOVERNOR & CONTROL SYSTEM

12 M55H3R S AL FUFL INJECTION PUMP ASSEMBLY

13 MiHES AL FUEL NOZZLE ASSEMBLY

SUI70/SUL78/SU186

SUI70/SU178/SU186

FG

F/FP

19

SUI70/SU178/SU186
Sl /: - i
%\/ / /‘/‘ﬁ ! »

15 X% 2 6% COOLING DEVICE ASSEMBLY

SUI170/SU178/SU186

14 FHi a2 RECOIL STARTER ASSEMBLY

SUI70/SU178/SU186

16 #2ENH R A B RS STARTER & GENERATOR ASSEMBLY

SU170/SU178/SU186 o

1 MRS CYLINDER BLOCK ASSEMBLY

2 XL M CYLINDER HEAD ASSEMBLY

3MAEFEEM CYLINDER HEAD BONNET ASSEMBLY

i He 4% BXAW s
NO CODE DESCRIPTION DESCRIPTION QUANTITIES
su170 su178 | suise |sur7o| sur7s|suiss |sut7o| su178| su1se| sut7o| sui78| suige
! 7001017 R R Drain Plug !
2 7001100 MRS ES 01l Piug Seal Assem 1
ith 11 0O Sea!
3 8701301 9701351 ["5TT09 1598 [ 5035650%10] S030945e8 ]| SG35e50910 !
4 | 7001001 I 7801001 | 8601001 Hix Cylinder Block !
5 7011200 8611200 A e Fuel Controller Assem !
6 9702024 Of2 E# 242 4 0-Ring24+2.4 2
7 700‘0021 7801002 Mg R Oit Filler Cap 2
8 9802008 W MR7941 /8 Needie Bearing7941/8 2
9 7001012 HGHREERESE (E) Stud Plate(Short) 1
10 7001011 AR AERE () Stud Plate(Long) 2
" 7012001 CFE R Fuel Injection Pump Gasket When Necessary
12 7012003 BUAREHBA Seal Gasket |
13 7012002 WAREEHIK Seal Plate 1
14 99010861 5 .40 5M6 Nut M6 3
15 7001009 iR Retuinet |
18 9903080 Fibms Washer8 |
17 9902081 ®12u8+12 Bolt MB+12 1
18 9802015 R HIK37941 15 Needle Bearing37941/15 1
1917001003 | 7801003 | 8601003 | =SEAIXW# (3F) Cylinder Head Stud(Short) 2
20| 7001007 | 7801007 | 8601007 “SE XL GELH Cylinder Head Washer 4
21| 7001005 | 7801005 | 8601005 | *(HI ML (3&) Cylinder Head Nut(Short) 2
22| 7001013 | 7801013 | 8601013 KEwwy Gylinder Head Gasket 1
23| 7001006 | 7801006 | 8601006 | “EH®WE () Cylinger Head Nut(Long) 2
24| 7001004 | 7801004 | 8601004 | *E BRI () Cylinder Head Stud(Long) 2
2517001008 | 7801008 | 8601008 3R Ring !
26| 7001015 | 7801015 | 8601015 HMMEL R Crank Case Gasket 1
3 i3 Ball Braring
27] 9801205 | 9801206 | 9801207 o Paii—— CHA BT M |
28| 7001014 | 7801014 | 8601014 R Main Bearing 1
29 9905081 hae12 Ping#12 2
30| 7001016| 7801016 | 8601016 8 Crank Case Cover |
FUEL 0il Seal
31] 8701025| 8701302 | 9701351 e 42 $ 10|50+ 5+ 10] SUIAE0w 0] Szorios W S630= 45+ D] Seasesovn | !
32 9902083 W iEM8+33. 5 Bolt M8e33 5 1 I 15 | 16
33 7001019 HAMEE Plug 1
34 7001021 185K s Plungers 2 3 | s
35| og02072) _—" §12u6+25 BoliMs25 14
36 9802064 MEENGH14 BoltMBe 14 1
37| 7001018[ 7801018 | 8601018 3R A Gover i
38 7801502 SIREHE Alr Gover Collar 1
39 7801601 MRER Shock Absorber 1
40 7801603 AR & Shack Absorber Seat 1
5 M e 502 A CRANK SHAFT & FLYWHEEL ASSEMBLY
* 3 B & REXEW s
NO CODE DESCRIPTION DESCRIPTION QUANTITIES
su170 su178 | suise |sui70 sui7s|suiss |sui70 su178| suiss| suir7o| sur7s| suise
RS Ball Bearing
| 9801202 9801203 757 T % e 2
2 7005007[ 7805007 | 8605007 T s Balancer Shaft 1
3 9904051 57 KeySe7 2
4 | 7005006 | 7805006 | 8605006 Fmmfeshise Balancer Gear !
5 | 7005004 | 7805004 | 8605004 ot 3 IE B 4R Crank Shatt Timing Gear 1
6 | 7005201 | 7805201 | 8605201 ] Crank Shaft !
7 7005202 %% Plunger 1
8 9904052 5%12 Key5¢12 2 2 \
8- 9904053 fils*14 Key5e14 1
[T Key
9 | 9904054 9904061 5045 | 650 Seds | [ {
10| 7005101 | 7805101 | 8605101 R1) Fly wheel 1
11] 7005102 | 7805102 | 8605102 ki Fly Whee! Gear !
12 7005003 8605003 xR BBE Fly Whee! Nut Washer 1
13 7005002 8605002 RE L 2 Fly Whee! Nut !
14| 7005001 | 7805001 | 8605001 2HME Startet Pulley !
15 9902082 Bolt M6+ 12 3 ] 3 [ 4
Ball Bearin
16| 9801306 | 9801307 | 9801308 s T oo !
17| 700500¢ | 7805009 | 8605009 Balancer Gear 1
10 Ml RES M FUEL TANK & FUEL PIPE ASSEMBLY
LE) ®e e S .10 Wi
NO CODE DESCRIPTION DESCRIPTION QUANTITIES
5U170 sut78 | suise |sur7o| sut78|suies |sut7o| su178| suige| su170| sui7s| suise
1 9902086 WizNg*45 Bolt M8+45 1
2 7010003 WA TR EERE Upper Stay Bolt 1
3 9903080 Fibms Washer8 1
4 | 7010001 [ 7810001 | 8810001 sk ae Upper Stay 1
5 7010002 MARRYR Damper 4
6 7010013 (6§ + 18 Clamp 2
7 7010012 aF:§ Fuel Ol Return Pipe 1
8 7010005 0 % R Clamp 2
9 7010006 T Fuel Level Pipe !
10 9902064 B 12M6%14 Boit M6s 14 2
" 7010400 AT XA Fuel Tank Cock Assem !
12 9702132 ORIEH M13.2%1.8 0-Ring 13.2¢1.8 1
13 7010011 WABEFRE Clamp 2
14 7010009 o o Fuel oil Pipe !
15 7010007 SMERBER Fuel oil Filter Gasket !
16| 7010300 | 7810300 | 8610300 SemIE TN AR Filter Element Assem 1
17/ 7010500 | 7810500 | 8610500 % JE 30 Fuel Injection Pipo Assem !
18| 7010201 | 7810201 | 8610201 AR R Fue | Tank Welded Assem 1
19 7010004 L3 FAZEY Fuel Ol Fitter 1
20 7010015 PiES Fuel Levar Mark \
21 7010100 MR Fuel Tank Cap Assem 1
22 7010014 HMEATI®R Lower Stay Assem 1
23 9901061 s Nut M6 2
24 7010016 MR RE S Fuel Tank Oil Plug Seal Assem 1
25 8902121 WitM12%) 25%X14 BoltM12+1.25 « 14 1
26 /I 8610017 BRER Fuel Injection Pipe Damper '
13 W S H FUEL NOZZLE ASSEMBLY
If.“% ®Re & RXAEH M
NO CODE DESCRIPTION DESCRIPTION QUANTITIES
su170  su178 su186 | su170| sut7s | sutse| sur7o| sut7s |suise| sut70 sui7s |sutss
1 7013200 A Nozzle Holder Assem 1
2 7013007 me Shim Pack % ®When Necessary
3 7013006 AERR Nozzle Spring 1
4 7013005 A Spring Retainer 1
5 7013003 o ja) gk Stop Plate 1
6 7013004 EL Pin 2
7 7013100 18613100 U it o 4 £ Nozzie Valve 1
8 7013002 g% e oA O Nozzle Case Nut 1

*8 "e am BX AW sm
o CODE DESCRIPTION DESCRIPTION QUANTITIES
sU170 su178 | suiss suno] sunslsunse sunol sunal su186 sunol sunsl 5ul86
1 | 7002014 | 7802014 | 8602014 WSS Alr intako Gasket 1
2 | 7002200 | 7802200 | 8602200 (SR Cylinder Head 1
3 | 7002003 | 7802003 | 8602003 i Intake Valve 1
4 | 7002004 | 7802004 | 8602004 w0 exhaustvatve 1
5 | 7002015 | 7802015 | 8602015 MM BRER Sllencer Gaske! 1
6 9005041 ifians Pinde§ 1
7 7002007 8602007 qieweR Vaive Spring Washer 2
8 | 7002005 | 7802005 | 8602005 iRk $ Valve Spring 2
9 | 7002002 | 7802002 | 8602002 L0050 0 Spring Retainer 2
10 7002105 TR Vilve Screw 2
" 9901060 % M6 Nut M& 2
12 7002106 8602106| LI EHXERERE Rocker Arm Bolt 1
13 7002103 8602103 HeEN Exhaust Valve Rocker Arm 1
14 7002102 8602102 HREE Rocker Arm Support 1
15 7002101 8602101 LR g ] Racker Arm Shatt 1
16 7002104 8602104 lﬂ“'\,gﬁ: Intake Valve Rocker Arm 1
17| 70020186 | 7802016 | 86020186 T iR Vatve Adjusting Plate 2
18] 7002001 | 7802001 | 8602001 TR Cotter 4
19 9901081 5 R EMG Nut M6 2
20 7002009 B Nozzle Retainer 1
21 7002018 MBELH Spacer Washer !
22 7002011 ["$7% 3 Spacer 1
23 9909062 W AN 50 Stud AMB#50 2
Wi
24 9909063 9900064 [———rgrrrt——T7urs7s P N WXUTES 2
25 9902070 o 2UG25 Bolt M6#25 I EREE
26 9909081 % 4TAMB*20 Stud AMB#20 2
6 (5050 S B CAMSHAFT ASSEMBLY
L] wE E2 43 RXAM E8 ]
NO CODE DESCRIPTION DESCRIPTION QUANTITIES
su170 sut78 | suise sunolsunalsuuse sunol sunsl SU186 sunolsunalsmse
1 | 7006100 | 7806100 | 8606100 iRk S Valve Rod Assem 2
2 7008003 8606003 i Valve Tappet 2
3 | 7006002 | 7806002 | 8606002 ARMEMER Camshaft Tming Gear 1
(3 oy
4 [ 0004053 | 9904041 9904053 T T R T oo T onl oo T ot 1
5 | 7006001 | 7806001 | 8606001 DX Camshaft 1
TMREL M AIR CLEANER ASSEMBLY
La "e i B AW s
NO CODE DESCRIPTION DESCRIPTION QUANTITIES
su170 su178 | suise sunol sunelsuws sunol SU|78I su186 su17o| su-ml suise
1 7007001 8607001 TARANSBR Alr Cleaner Gasket 1
2 | 7007401 | 7807401 | 8607401 it o o Intake Pipe '
3 7007300 8607300 | EIEABAELE | Air Cloaner Bottom Case Assen \
4 7007303 8607303 PR Il Shock Absorber Washer 11 1
5 7007402 TEBRERE Air Cleaner Eloment Bolt 1
8 9901061 KM ENs Nuth 3
7 7007100 8607100 ENETH Air Ciganor Elament Assem 1
8 7007101 8607101 I A A ASEn ST 1
] 7007203 8607203 MRIEE | Shock Absorber Washer | 1
10 7007201 8607201 zTHE Ring 1
A 7007211 8607211 SDREN RN Alr Cleaner Shock Absorber 1
12 7007107 8607107 e — 1
T T YA Wanher
13 9903060 9903080 r—3 = B 1
14 7007200 8607200 | TEHEABEHBE Alr Cleaner Cover Assem 1
VAN R M R EE GOVERNORECONTROL SYSTEM
e we a8 BRIXEAH s
NO. CODE DESCRIPTION DESCRIPTION QUANTITIES
su170 I sut78 I su18s suno] sunalsuxea sunol sunsl sU186 sunol su-val Su186
1 7011401 U F e Control Mandle Shatt '
2 7011402 FRER Governor Handle Snant Washer] 2
3 7011006 | 7011008 W R Qaveriaragring >
4 7011005 EE 35 1 Retum Sping 1
5 7011406 5 i P A AT High speed Limit Scrow 1
8 9901060 % EN6 Nut M6 1
7 9902064 SWIEMG1 4 Bolt M+ 14 1
8 9002069 B IENE20 Bolt M6+20 1
9 9001010 WIEMI10%1_ 25 NutM10e1 25 1
10 7011407 WA Bowl-Shape Cover 1
1 7011405 WE (Fo) Spring 1
12 7011404 WUFRZ R Handle Bracket 1
13 7011403 WIAFEH Controt Handte 1
14 7011110 WA 1948 4 Govarnot Lever Welded Part 1
15 9700322 322 Pin3e22 2
16 70II601[ 781!80!]86”60! HR Lover Fork )
17 7011102 W Lever Shatt |
18 7011003 WiRiIHAER Governor Lever Washer 3
19 7011008 M x14%2.5 SeulBx18x25 1
20 7011004 (U5 3-3) ¥:3 Tappst 1
21 7011001 il Fly Block 2
22 7011002 CEW Fly Block Pin 2
{418 % 48 % % GOVERNORZCONTROLSYSTBM (F/FP
%8 %®e 3 EXEE s
N CODE DESCRIPTION DESCRIPTION QUANTITIES
SU170 sut78 | suige |sur7o| sui7s | suise|sui7o| sur7e |[suise| su170 sui7s|suies
1 7011303 WRNF R Control Handle 1
2 7011302 124 % Pull Lever Head 1
3 7011304 RUFHER Handle Bracket !
4 7011301 FW Hadle !
5 9901060 = 86 Nut M6 2
6 7011305 fitkme Pull Bolt 1
7 7011308 %1 802 23] High Speed Limit Screw 1
8 7011008 B3 W 1l Return Spring [ 1 1
9 70110085 E{OWE | Return Spring | 1
10 7011007 Jam 1007 i3 Gavernor Spring !
n 9902064 WIEME¥14 Bolt M6+14 !
12 9902069 R IEM6#20 Bolt M6%20 1
14 FHRMNSM RECOIL STARTER ASSEMBLY
B9 we & B &R sm
NO CODE DESCRIPTON DESCRIPTION QUANTITIES
sut70 | sui7s su186 sunolsunslsunse suu7o|sunslsunse sunolsunalsuws
1 9901061 9901081 =% M6 Nut M6 1
2 7014008 BiEa Friction Plate |
3 7014003 L3 5895 Friction Washer !
4 7014004 EHNER Ratchet Plate !
5 9903060 FEs Washer6 !
] 7014005 e w Return Spring !
7 7014002 3 453 W Push Spring '
8 7014001 LM Ratchet 2
9 9905082 ihs*18 Pin8+18 2
10 mumz[muow 8614012 Lhia Reel !
1 7814000 8614009 T 4% % 00 % Spiral Spring 1
12 7ouxool7s|4|oo 8614100 FuaNrxmy Case Assem 1
13 0902081 MitMGes Bolt M6%8 4
14| 7014008 7814008] 8614008 LEha Starter Rope |
15| 7014007 7814007 ENFH Starter Handle 1

(k& ®"e 33 BRAR ww
NO. CODE DESCRIPTION DESCRIPTION QUANTITIES
sU170 su178 | suies sunol sunalsuuss sunol sunsl sU186 sunol sunal suU186
' 7003001 8603001 SAER Cylindet Head Bonnet 1
2 7003201 i34 Ball 1
3 7003202 oF 08 & Brenther Assem 1
4 7003203 1 Pin 1
5 9702012 ORI EM 1241, 0 D-Ring12¢1.9 1
[ 7003003 ]ssosoo: MAERBH Bonnet Gasket 1
7 7001021 B Ee=10 Plunger8s 10 1
8 7003004 HERR Décompression Spring 1
9 7003100 W AR 1% Decompression Shaft Assem 1
10 9702010 ORI EH W10+%1. 9 0-Ring10e19 1
1 9902074 I9902°75 lf--hs"" | Misi0 Mé‘f\'\br" | MB=70 2
12 0005318 fA3=18 Pinde16 1
13 7003005 | MR Planges ]
4 EWEIFL AL PISTONSCONNECT ING ROD ASSEMBLY
Fg "e At BEXRB sl
NO CODE DESCRIPTION DESCRIPTION QUANTITIES
sU170 su178 | suiss SUI70I sunalsuues sunol sunal sutes| sui7o sunsl su186
1 | 7004100 | 7804100 8604100 SRR 1% 0il Ring Assem 1
2 | 7004101 | 7804101 | 8604101 M—il=H First Gas Ring 1
3| 7004102 | 7804102 | 8604102 WM Second Gas Ring 1
4| 7004103 | 7804103 | 8604103 X Piston 1
5| 7004104 | 7804104 | 8604104 AEWN Piston Pin 1
6 | 9906019 | 9906021 | 9906023t Rmy— T 1
7| 7004201 | 7804201 | 8604201 J iRt Connecting Rod Body 1
8 | 7004203 | 7804203 | 8604203 WA Rod Nut 2
9 | 7004205 | 7804205 | 8604205 EHea Rod Bolt Nut 2
10 9905310 310 Pin3*10 2
11] 7004202 | 7804202 | 8604202 EHR Crank Pin Box 1
12| 7004204 | 7804204 | 8604204 EHRERER Rod Bolt Washer 2
13| 7004205 | 7804205 | 8604205 EHWR Crank Pin Bearing 2
8 MBS R SILENCER ASSEMBLY
% & e &= BXAW mu
NO CODE DESCRIPTION DESCRIPTION QUANTITIES
su170 su178 | suise sunol sunal su186 | sut 7o| sunsl su18e sunol sunsl su186
1 | 7008100 | 7808100 | 8608100 I R D WA B Case Assem 1
2 2002061 R i5uGHS Bolt M6+ 6 | 1o
3 | 7008200 | 7808200 | 8608200 | i msgsaapsr | Silencer Weided Assem i
4 9903080 FisMs Washer8 2
5 9903081 W5 Es Washer8 2
6 9901080 9% BMs Nut M8 2
7| e902062 | 9902081 T T 2
9 M RILAM LUBE OIL SYSTEM
% ®"e & RXEW nE
NO CODE DESCRIPTION DESCRIPTION QUANTITIES
sut170 | su178 I su186 suno[ sunslsuues sunol sunsl suies| su170 sunsl su186
! 9902061 48 & HeNE#8 Boft MG+8 3
2 7009003 LIECE S %' 01 Pump Cover 1
3 9702345 ORI 1 Mi34. 5+1. 8 0-Ring34.5¢1.8 1
4 7000103 LI e Outer Rotator 1
5 700901 N F Inner Rotator 1
8 7009102 I 869102 & F R il Pump shaft 1
7 9605031 h3v18 Pin3e18 1
8 7800004 bR ER 0it Pump Gear 1
SU170 Oil Filter Assem
9 7009200 L0 38 0N 2 A8 il Filter Assem 1
10 9702025 OR) & 1 1M25%2. 4 0-Ring25+2.4 \
" 7009002 YlahiE M K Ol filer Cover Gasket 1
12 7009001 HLmIE N R RIR Oil filter Cover !
13 9902081 W IEME=S Bolt M6+8 2
SU178/SU186 Oil Filter Assem
9 7809200 4l a8 N B a8 Oil tilter Assem 1
10 92702025 OFI & 1 Mi25%2. 4 0-Ring252.4 1
11 9002064 Wigusw14 BoltM6e14 1
12 7800005 it % W Intake Pipe 1
12 RS M FUEL INJECTION PUMP ASSEMBLY
%5 ®e am EXARW g
NO. CODE DESCRIPTION DESCRIPTION QUANTITIES
sU170 I su178 | sU186 sunol sunslsmsa sunol sunsl su1ee| su170 sunsl su186
! 7012006 5 10 R A Delivery Halder ]
2 7012008 L 6 30 Delivery Spring 1
3 7012008 1 1 1 Delivery Gasket 1
4 7012201 e 2 AR A5 Delivery Valve 1
i 7012202 i il S Delivery Seat 1
6 7012400 R IR Joint [
1 7012005 0% @ 0-Ring 1
8 7012101 8612101 Fix F.l.prmp Body !
9 7012100 8612100 HE Plunger !
10 7012013 ®hH Shim Set 1€ MWhen Necessary
(A 99052086 Hexe Pin2=6 2
12 7012011 WU ERI Packing !
13 7012300 MBIEMEMES | Control lever Assem 1
14 7012004 k15 W Snap Ring 1
15 9905308 138 Pin3+8 !
16 7012012 ok ik Spring Seat 2
17 7012016 HENW F.I.Pump Spring 1
18 7012015 BT E Spring Seat !
19 7012014 HEH K Tappet !
15 S WL M COOLING DEVICE ASSEMBLY
23 ®"E a8 ERAWK st
NO CODE DESCRIPTION DESCRIPTION QUANTITIES
sui70 | suris su1gs | sur7o| sui7e | suise| sui70| su178 | suiss | sur7o su178|suiss
1| 7017003 | 7817003 | 8617003 wme Shock Absorber Seat |
2] 7017100 | 7817100 | 8617100 BRIAMNEHS Fan Case Welded Assem 1
3 7017002 ARE Shock Absorber 4 5 4
4 7017003 #HE0x10 Collar 4 5 4
5 9903063 X 1 Mo Washer6 4 H 4
6 9902070 ®iEN622 Bolt M6*22 4 5 4
16 AV BLBYLRE STARTER & GENERATOR ASSENBLY
%9 "e &8 RXEH i
NG CODE DESCRIPTION DESCRIPTION QUANTITIES
sut70 surre | suise | sur7o| sut78 | suise| sui7o| su17s | suies| sut7o sui7s|suise
1 7016100 A Fly Wheel Generator !
2 9902067 WIEME#20 Bolt M6* 20 3
3 9902063 WiTuew12 Screw M6°12 3
4 9902062 Witnew12 Bolt M6*12 3
5 7016003 El Clamp )
6 7016004 WRREH Regulator )
7 7018005 EHeM Starting motor )
8 9902103 WEM10#35 Bolt M10*35 2
9 9903100 T im0 Washer10 2
10| 9903101 WeeEo Washer10 2




1 #4KE B% CYLINDER BLOCK ASSEMBLY

SU170/SU178/SU186

SU170

SU178/SU186

SU170

SU178/SU186




1 4K E R CYLINDER BLOCK ASSEMBLY

K2 wes 2 B AR HE

NO. CODE DESCRIPTION DESCRIPTION QUANTITIES
sU170 su178 | suigse |sut70| sui178|suise|sut70| sui78| suige| sui70| sui178| sui18e

1 7001017 1L ek 4% 28 Drain Plug 1

2 7001100 HhiZ R 0il Piug Seal Assem 1

. 9701301 9701351 SG30*45*85m]igGSS*5O*IO 8630*45*80"]8‘:2635*50*10 ]

417001001 | 7801001 | 8601001 LK Cylinder Block L

5 7011200 8611200 i 54 2% AR Fuel Controller Assem I

6 9702024 Off, % £f Bl24%2. 4 0-Ring24%2.4 2

7| 7001002 7801002 HmR Oil Filler Cap 2

8 9802008 R EHhKT941/8 Needle Bearing7941/8 2

9 7001012 BUERZEEE (8 Stud Plate(Short) 1

10 7001011 R R RERAE (K Stud Plate(Long) 2

11 7012001 BChHRERE Fuel Injection Pump Gasket When Necessary

12 7012003 BHRTHBE Seal Gasket 1

13 7012002 BhREZ IR Seal Plate 1

14 9901061 5 242 N6 Nut M6 3

15 7001009 R Retainer 1

16 9903080 T3 8 Washer8 1

17 9902081 §2FEM8*12 Bolt M8x12 1

18 9802015 REHHIR37941/15 Needle Bearing37941/15 1

191 7001003 | 7801003 | 8601003 | SEZ#84: (%) Cylinder Head Stud(Short) 2

20| 7001007 | 7801007 | 8601007 | S EIREHEE Cylinder Head Washer 4

2117001005 | 7801005 | 8601005 | SEIZRE (58) Cylinder Head Nut(Short) 2

2217001013 | 7801013 | 8601013 SEERA Cylinder Head Gasket 1

23| 7001006 | 7801006 | 8601006 | SiZBH () CytinderHeud Nu{Long) 2

241 7001004 | 7801004 | 8601004 SHEZR (K) Cylinder Head Stud(Long) 2

25| 7001008 | 7801008 | 8601008 i@ Ring 1

26| 7001015 | 7801015 | 8601015 HMMmESEER Crank Case Gasket 1

2719801205 | 9801206 | 9801207 W%%ﬁ D207 0205|Ba“3§32ni] D207 !

2817001014 | 7801014 | 8601014 B w7k Main Bearing 1

29 9905081 §8%12 Pin8*12 2

30| 7001016| 7801016 | 8601016 th 4 F8 % Crank Case Cover 1

31| 9701025 9701302 | 9701351 | T [ L

32 9902083 #242M8%33. 5 Bolt M8%33.5 1 15 16

33 7001019 M7 AIRE Plug 1

34 7001021 $R 1 388 Plunger8 2 3 3

35| 9902072 $242M6%25 BoltM6*25 14

36 9902064 $2F2M6%14 BoltM6+14 1

37| 7001018 7801018 | 8601018 51 KR Air Gover 1

38 7801502 SRR E Air Gover Collar 1

39 7801601 R Shock Absorber 1

40 7801603 fRERE Shock Absorber Seat 1




2 SETZE S CYLINDER HEAD ASSEMBLY

SU178

SU170

SU186




2 SEZ2 M CYLINDER HEAD ASSEMBLY

Fs %S R HXAMR HE
NO. CODE DESCRIPTION DESCRIPTION QUANTITIES
SU170 Sut78 | sui18e |sut70| su178|sui1ge|sut70| su178| su186| SU170| SU178| Su186

117002014 | 7802014 | 8602014 SERR Air intake Gasket 1

2 | 7002200 | 7802200 | 8602200 SEEEH Cylinder Head 1

3 | 7002003 | 7802003 | 8602003 #HS Intake Valve 1

4 | 7002004 | 7802004 | 8602004 H=0T exhaust valve 1

5| 7002015 | 7802015 | 8602015 HERRER Silencer Gasket 1

6 9905041 $H4%8 Pin4*8 1

7 7002007 8602007 SNEELE Valve Spring Washer 2

8 | 7002005 | 7802005 | 8602005 S Valve Spring 2

9 | 7002002 | 7802002 | 8602002 HITHEE Spring Retainer 2

10 7002105 SR RET Valve Screw 2

11 9901060 82 £IM6 Nut M6 2

12 7002106 8602106| S I1EH X X E 4242 Rocker Arm Bolt 1

13 7002103 8602103 HSES Exhaust Valve Rocker Arm 1

14 7002102 8602102 X Rocker Arm Support 1

15 7002101 8602101 EEM Rocker Arm Shaft 1

16 7002104 8602104 HEIES Intake Valve Rocker Arm 1

17] 7002016 | 7802016 | 8602016 SITETHER Valve Adjusting Plate 2

18| 7002001 | 7802001 | 8602001 SIHiE Cotter 4

19 9901061 5+ 72 42 BM6 Nut M6 2

20 7002009 5% 3 28 JE 4R Nozzle Retainer 1

21 7002018 fahERE Spacer Washer 1

22 7002011 PR#HE Spacer 1

23 9909062 82 $FAM6 %50 Stud AM6*50 2

24 9909063 9909064 - — _— - 2

25 9902070 32 $EM6%25 Bolt M6%25 1 2 3
26 9909081 82 FEAM8 %20 Stud AM8*20 2




3 SEIZE= 5 CYLINDER HEAD BONNET ASSEMBLY

SU170/SU178
10
9 \ cf’.
N Y |
&y, ‘
,‘v:';',f

13

SU186

11




3 SEIZE=2 M CYLINDER HEAD BONNET ASSEMBLY

FS S & H 3 H 8
NO. CODE DESCRIPTION DESCRIPTION QUANTITIES
SU170 SuU178 SU186 SU170 | SU178| SU186 | SU170| SU178| SU186| SU170 | SU178] SU186
1 7003001 8603001 SEAEE Cylinder Head Bonnet 1
2 7003201 Ik Ball 1
3 7003202 N AR 2§ [ Breather Assem 1
4 70032083 o Pin 1
5 9702012 OBY 27+ [B12%1. 9 0-Ring12%1.9 1
6 7003003 8603003 SEFEEEHRE Bonnet Gasket 1
7 7001021 R 3ES%10 Plunger8*10 1
8 7003004 WA JE 3R B Decompression Spring 1
9 7003100 & JE A =R 14 Decompression Shaft Assem 1
10 9702010 OZY 27+ 1 0%1. 9 0-Ring10%1.9 1
¥ 2 Bolt
11 9902074 9902075 MG*55 [ Wo*70 MB*55 I Mo+70 2
12 9905316 tH3%16 Pin3x16 1
13 7003005 finh 9% 38 Plunger 1 /




4 SEFEFFEE PISTON & CONNECTING ROD ASSEMBLY

SU170/SU178/SU186




4 SEEENFEHK PISTON&CONNECTING ROD ASSEMBLY

Fs S 2 R B AR HE
NO. CODE DESCRIPTION DESCRIPTION QUANTITIES
SU170 SU178 suigse | sui70| sui178|suise|sut7o| sui78| suise| su170| sui78| sSui18eé
1| 7004100 | 7804100 | 8604100 IR ER 14 Oil Ring Assem 1
2 | 7004101 | 7804101 | 8604101 F—ESIK First Gas Ring 1
3| 7004102 | 7804102 | 8604102 FESIN Second Gas Ring 1
4 | 7004103 | 7804103 | 8604103 aE Piston 1
5| 7004104 | 7804104 | 8604104 i E Piston Pin 1
15 E Washer
6 | 9906019 | 9906021 | 9906023 T B EE 5T o 1T 73 1
7| 7004201 | 7804201 | 8604201 A K Connecting Rod Body 1
8 | 7004203 | 7804203 | 8604203 S AT 42 Rod Nut 2
9 | 7004205 | 7804205 | 8604205 EATIZ2 8 Rod Bolt Nut 2
10 9905310 $H3%10 Pin3*10 2
11| 7004202 | 7804202 | 8604202 EAE Crank Pin Box 1
12| 7004204 | 7804204 | 8604204 EAFIERER Rod Bolt Washer 2
13| 7004205 | 7804205 | 8604205 iE T 50 F Crank Pin Bearing 2




B &Hh k42 S CRANK SHAFT & FLYWHEEL ASSEMBLY

SU170/SU178/SU186




5 gl x4 5 B CRANK SHAFT & FLYWHEEL ASSEMBLY

Fs ‘ws 2R B AR =
NO. CODE DESCRIPTION DESCRIPTION QUANTITIES
SU170 sSU178 sui1ge | su170 sui17s|suise|sui70 sui17s| sui1se| sut70| su178| sU186
R 5] 3K Ball Bearing

1 9801202 9801203 555 03 - - 2

2 | 7005007 | 7805007 | 8605007 T 485 4 Balancer Shaft 1

3 9904051 §#5%7 Key5%7 2

4 | 7005006 | 7805006 | 8605006 FEord g ahig it Balancer Gear 1

5| 7005004 | 7805004 | 8605004 fh 4 IF B 5 48 Crank Shaft Timing Gear 1

6 | 7005201 | 7805201 | 8605201 B % Crank Shaft 1

7 7005202 3 Plunger6 1

8 9904052 BE5%12 Key5%12 2 2 1
8-1 9904053 885%14 Key5%14 1

Key

9| 9904054 9904061 5%45 | 6%50 5x45 | 6%50 1

10| 7005101 | 7805101 | 8605101 X% Fly wheel 1

11] 7005102 | 7805102 | 8605102 & 35 Fly Wheel Gear 1

12 7005003 8605003 YEHIZERE Fly Wheel Nut Washer 1

13 7005002 8605002 X i i8 Fly Wheel Nut 1

14| 7005001 | 7805001 | 8605001 ez K& Starter Pulley 1

15 9902062 S FEMO*12 Bolt M6%12 3 3 4

R T K Ball Bearing
16] 9801306 | 9801307 | 9801308 === 6307 T 5308 T B T 1
17| 7005009 | 7805009 | 8605009 T 17 4 o5 5 Balakicer Giag 1




6 %405 B CAMSHAFT ASSEMBLY

SU170/SU178/SU186




6 h&t4h 5 B CAMSHAFT ASSEMBLY

FS R % TN AR Ha
NO. CODE DESCRIPTION DESCRIPTION QUANTITIES
SU170 sU178 suige |suti70| sui7g|lsuige|sut70| sui78| suige| sui70| sui78| suisge
1 |1 7006100 | 7806100 | 8606100 ST HEAFER 4 Valve Rod Assem 2
2 7006003 8606003 SITEHE Valve Tappet 2
317006002 | 7806002 8606002 ™ 4 % IF B 5 48 Camshaft Tming Gear 1
32 Key
419904053 | 9904041 9904053 5577 T o2 T 5x 17 T 5017 ] T2 | 5eid 1
5| 7006001 | 7806001 | 8606001 %0 & Camshaft 1




7 HE RS S AIR CLEANER ASSEMBLY

SU170/SU178




7T HSERZLGEK AIR CLEANER ASSEMBLY

Fs S A "L AR HE
NO. CODE DESCRIPTION DESCRIPTION QUANTITIES
SU170 SU178 suige |sui7o| sut78|suise|sui7o| su178| suige| sut70| su178| SU186
1 7007001 8607001 THRIEBRRHE Air Cleaner Gasket 1
2 | 7007401 | 7807401 | 8607401 HKE Intake Pipe |
3 7007300 8607300 | =SRIEFRRTIKARMF | AirCleaner Bottom Case Assem 1
4 7007303 8607303 B = 2 [E ] Shock Absorber Washer 11 1
5 7007402 TIE RS X ER A Air Cleaner Element Bolt |
6 9901061 5+ 1tz 92 BEM6 Nut6 3
7 7007100 8607100 = SIE BB Air Cleaner Element Assem 1
- Air Cl El t
8 7007101 8607101 e Bl R 1 Shock AbSarhie 1
9 7007203 8607203 Bhm 2 E | Shock Absorber Washer I 1
10 7007201 8607201 % = E Ring 1
11 7007211 8607211 TIREh =Y Air Cleaner Shock Absorber 1
hi BY 42 £} NutMe6
12 7007107 8607107 — s — s 1
13 9903060 9903080 e R 1
14 7007200 8607200 THRIEBEEZEHME Air Cleaner Cover Assem 1




SU178
o

8 SHAESEE A SILENCER ASSEMBLY

SU186




8 SHAEZEE R SILENCER ASSEMBLY

Fs wS 2 TR e HE
NO. CODE DESCRIPTION DESCRIPTION QUANTITIES
SU170 SU178 su1se |sui70| sui78|suise|sut7o| sui78| suise| sSu170| sSu178| su18e6

1| 7008100 | 7808100 | 8608100 H AN ERH Case Assem 1

2 9902061 22 FEM6%8 Bolt M6x8 10
3] 7008200 | 7808200 | 8608200 S 7 SE R dEER 4 Silencer Welded Assem 1

4 9903080 R ES8 Washer8 2

5 9903081 5§ 3 [E]8 Washer8 2

6 9901080 92 £iM8 Nut M8 2

1215 ]
719902062 9902081 Mox12 ] “WE* 12 M6+12] - Vg% 12 2




9 HBARGE

LUBE OIL SYSTEM

SU170

SU178/SU186




0 JABARYGE MK LUBE OIL SYSTEM
Fs %S AFR EIL AR HE
NO. CODE DESCRIPTION DESCRIPTION QUANTITIES
SU170 sut78 | sui8é |sut70]| sut178|suige |sui7o| su178| suige| su170| SuU178| SU186
1 9902061 92 44 $EM6%8 Bolt M6*8 3
2 7009003 HBREW 0il Pump Cover 1
3 9702345 0F! %% #f [E]34. 5%1. 8 0-Ring34.5%1.8 1
4 7009103 INEEF Outer Rotator 1
5 700901 R F Inner Rotator 1
6 7009102 869102 ¥ F R4 il Pump shaft 1
7 9905031 #43%18 Pin3%18 1
8 7809004 HBR LS Oil Pump Gear 1
SU170 Oil Filter Assem
9 7009200 L6 0 O 23 AR A4 Oil Filter Assem 1
10 9702025 0% % $ [Bl25%2. 4 0-Ring25%2.4 1
11 7009002 MidESEWRER Oil filer Cover Gasket 1
12 7009001 LB IE & 2SR Oil filter Cover 1
13 9902061 82 $EM6% 8 Bolt M6*8 2
SU178/SU186 Oil Filter Assem
9 7809200 I o R R Oil filter Assem 1
10 9702025 0B 31 [E25%2. 4 0-Ring25%2.4 1
11 9902064 SZFEM6%14 Bolt M6*14 1
12 7809005 HihEE Intake Pipe 1




10 A5 Z % FUEL TANK & FUEL PIPE ASSEMBLY

SU170/SU178/SU186




10 PRI AR G S A FUEL TANK & FUEL PIPE ASSEMBLY

Fs %S B T AR e
NO. CODE DESCRIPTION DESCRIPTION QUANTITIES
SU170 SU178 SU186 SU170| SU178| SU186 | SU170| SU178| SU186| SU170| SU178| SU186
1 9902086 82 $2M8*45 Bolt M8*45 1
2 7010003 s fE b 20 R E em Al Upper Stay Bolt i
3 9903080 T ES Washer8 1
41 7010001)] 7810001 | 8610001 M E&se Upper Stay 1
5 7010002 HERER Damper 4
6 7010013 EHEFiE Clamp 2
7 7010012 ] i & Fuel Oil Return Pipe 1
8 7010005 HEE R Clamp 2
9 7010006 T E Fuel Level Pipe !
10 9902064 2 M6 %14 Bolt M6%14 2
11 7010400 0 FEFF R ARAR Fuel Tank Cock Assem 1
12 9702132 OBY Z # [E13. 2%1. 8 0-Ring 13.2%1.8 1
13 7010011 i M E £ i Clamp 2
14 7010009 HimE Fuel oil Pipe 1
15 7010007 HIEERER Fuel oil Filter Gasket !
161 7010300 | 7810300 | 8610300 SEhiE A 2R Filter Element Assem 1
17| 7010500 | 7810500 8610500 S EHE 4 Fuel Injection Pipe Assem 1
18] 7010201 | 7810201 | 8610201 AR A Fue | Tank Welded Assem 1
19 7010004 LE S E B AR Fuel Qil Filter 1
20 7010015 M FR Fuel Lever Mark 1
21 7010100 HAEE I Fuel Tank Cap Assem 1
22 7010014 HE T X2 Lower Stay Assem 1
23 9901061 82 EIM6 Nut M6 2
24 7010016 AR RGHIZER H Fuel Tank Oil Plug Seal Assem 1
25 9902121 $RFEM12%1. 25X 14 Bolt M12%1.25 x 14 1
26 8610017 BEX L Fuel Injection Pipe Dampcr 1




11 AERIRYNZ %% GOVERNOR & CONTROL SYSTEM

SU170/SU178/SU186

FG




JH1E K& 3% Z 3 GOVERNOR&CONTROLSYSTBM(F/FP)

F 5 %S 2R EILAMR HE
NO. CODE DESCRIPTION DESCRIPTION QUANTITIES
SU170 su178 | su186 | sut70| sui78 | sutgs|sut70| su178 | sSuise| SU170 SU178|SU186

1 7011303 2 Y\ F 4% 2R 14 Control Handle 1

2 7011302 B Sk Pull Lever Head 1

3 7011304 BNFRZ L Handle Bracket L

4 7011301 F Hadle 1

5 9901060 4% EIM6 Nut M6 2

6 7011305 L 2% 12 42 Pull Bolt 1

7 7011306 = 1E PR {5 92 £T High Speed Limit Screw 1

8 7011006 [B] 5z 3¢ 2 Return Spring 11 1

9 7011005 [l {3 38 % | Return Spring 1 1

10 7011007 8611007 i) 3 5 5 Governor Spring 1

11 9902064 42 4EM6 %1 4 Bolt M6x14 1

12 9902069 12 F8M6%20 Bolt M6%20 1




12 F5E;H%R S B FUFL INJECTION PUMP ASSEMBLY

SU170/SU178/SU186




12 BishZEE K FUEL INJECTION PUMP ASSEMBLY

Fs %S AR T AR HE
NO. CODE DESCRIPTION DESCRIPTION QUANTITIES
SU170 su178 | suigée |sui70| sut78|suige |sut7o| sui78| suige| sut70| sui78| suige

1 7012006 5 R X R Delivery Holder 1

2 7012008 t 7 1 5 5| Delivery Spring 1

3 7012009 tH I R E 3 Delivery Gasket 1

4 7012201 36 8 Delivery Valve 1

o 7012202 6 i) B Delivery Seat 1

6 7012400 HEREKEEN Joint 1

7 7012005 0% [# O-Ring 1

8 7012101 8612101 3R K F.l.prmp Body 1

9 7012100 8612100 ME Plunger 1

10 7012013 B®BE Shim Set 3% Z=When Necessary
[1 9905206 fH2x6 Pin2x6 2

12 7012011 RIKERER Packing 1

13 7012300 HEBEZEHEREEY Control lever Assem 1

14 7012004 N 22 14 [ Snap Ring 1

15 9905308 $H3%8 Pin3x%8 1

16 7012012 X AEAK Spring Seat 2

17 7012016 HEEME F.I.Pump Spring !

18 7012015 5T R Spring Seat 1

19 7012014 AR Tappet 1




13 ME;Mes S p% FUEL NOZZLE ASSEMBLY

SU170/SU178/SU186

W.
174
\lc\'.n&

o0




13 WBiMEE S FUEL NOZZLE ASSEMBLY

F3 s 2R L ZTR HE
NO. CODE DESCRIPTION DESCRIPTION QUANTITIES
sU170  SU178 su186 | su170| sut178 | sut8e| sut70| su178 | su186| SU170 SU178 | SU186

1 7013200 g% 3 S8 1R =R 14 Nozzle Holder Assem 1

2 7013007 K Shim Pack 1% FEWhen Necessary
3 7013006 W E R E Nozzle Spring 1

4 7013005 01 #F Spring Retainer 1

9 7013003 & (8] {K Stop Plate 1

6 7013004 7E 1L §H Pin 2

7 7013100 8613100 5% 6k M 188 14 Nozzie Valve 1

8 7013002 M5 6k g 2% Nozzle Case Nut 1




Fhiie B RECOIL STARTER ASSEMBLY

14 F

SU170/SU178/SU186




14 Fh#Lsh 2 RECOIL STARTER ASSEMBLY

Fs S 2 R R AR HE
NO. CODE DESCRIPTON DESCRIPTION QUANTITIES
SuU170 | sut17s su186 |sut70|sut78 | suise|sut70| sut78 | suise | sui70 |sui78]| suige
1 9901061 9901081 42 M6 Nut M6 1
2 7014006 BE {8 % Friction Plate 1
3 7014003 BEER®RR Friction Washer 1
4 7014004 e N E & Ratchet Plate 1
5 9903060 T Ee6 Washer6 1
6 7014005 Hitp & Return Spring 1
7 7014002 £ 4558 % Push Spring 1
8 7014001 2 7 JIC Ratchet 2
9 9905082 48%18 Pin8%18 2
10| 7014012 | 7814012 | 8614012 R R Reel 1
11 7814009 8614009 THIRERE Spiral Spring 1
127014100 | 7814100 | 8614100 FHBIIFEG Case Assem 1
13 990206 1 42 FEM6 %8 Bolt M6%38 4
14| 7014008 | 7814008 | 8614008 2 h hi 48 Starter Rope 1
15| 7014007 7814007 e h F iR Starter Handle 1




15 5 X & 5 5 COOLING DEVICE ASSEMBLY

SU170/SU178/SU186




15 X = 2 COOLING DEVICE ASSEMBLY

Fe iR 2 R WL &R HE
NO. CODE DESCRIPTION DESCRIPTION QUANTITIES
SU170 SU178 su186 | su170| su178 | suise| su170| su178 | su186 | SU170 SuU178 | SU186
1| 7017003 | 7817003 | 8617003 e B Shock Absorber Seat 1
2] 7017100 | 7817100 | 8617100 EREEEH Fan Case Welded Assem 1
3 7017002 BEE Shock Absorber 4 5 4
4 7017003 #E10%10 Collar 4 5 4
5 9903063 X #[E6 Washer6 4 5 4
6 9902070 22 AEM6%22 Bolt M6*22 4 5 4




16 R L KB ZES% STARTER & GENERATOR ASSEMBLY

SU170/SU178/SU186




16 W B AXBH 2% STARTER & GENERATOR ASSENBLY

Fe ‘RS e R AR HE
NO. CODE DESCRIPT I ON DESCRIPTION QUANTITIES
SU170 SuU178 suige | sui70| su178 | suise| sut170| su178 | suige| Su170 su178|sSuige

1 7016100 ki & B Fly Wheel Generator 1

2 9902067 2% FEM6%20 Bolt M6*20 3

3 9902063 PZETM6E% 12 Screw M6*12 3

4 9902062 BEAEME%1 2 Bolt M6*12 3

o 7016003 J£ Clamp 1

6 7016004 BRiaEE Regulator 1

7 7016005 2 3h B # Starting motor 1

8 9902103 2 42M1 0% 35 Bolt M10*35 &

9 9903100 FHE0 Washer10 2
9903101 S IR [E10 Washer10 2

S




SU 170

SU170FG




R
A.‘. \V/\,.Il\h._v.v.
R N

‘
Ve &S,/
/A ———) “ v

D
=

QUANTITIES

N




SU 186

SUI86FG




# BB 4H FULL GASKET SETS

FS me 2 R AR HE
NO. CODE DESCRIPTION DESCRIPTION QUANTITIES
SU170 | Su178 | su186 | Su170| Su178| su18e| sut7o| su178| Sui186|su170/SU178 [SU186
a 7001100 FREERE 0 il Plug Seal Assem 1
b 7012001 BRRER Fuel Injection Pum pGaskst 1
c 7012002 TEHRER Seal Gasket 1
d [7001015]7801015| 8601015 HimfEERRA Crank Case Gasket 1
e [7002014 | 7802014 | 8602014 HEERR Air Intake Gasket 1
f 17002015 [7802015] 8602015 HESRRE Silencer Gasket 1
g 7003003 8603003 SEEERRF Bonnet Gasket 1
h 7007001 8607001 TREEREA Air Cleaner Gasket 1
i 17009002 MisiEEIRE R Qil Filter Gasket 1
j 7010007 LHERR Fuel Oil Filter Gasket 1
7% BEARINGS
Fr = s 2R k- v HE
NO. CODE DESCRIPTION DESCRIPTION QUANTITIES
SU170 | Su178 | su186 | sut70| sui7s|suiss|sut7o| sui78| sutse|sut7o|sui7s [sutse
| TIPS Ball Bearing
1
9801306 9801307 9801308 "5 ™12 07 | 6308 | 6306 | 6307 | 6308
m [9801205]|9801206(9801203| 6205 | 6206 | 6207 [ 6205 | 6206 | 6207 2
n 9801202 9801203 6202 6203 6202 6203 2
) 9802008 RETHRT941/8 Needle Bearing 7941/8 1
p 9802015 BRETHRA37941/15 NeedleBearing 3794145 1
=]
S 11 EASY DESTROYED PARTS
s ws 2 KX AR HE
NO. CODE DESCRIPTION DESCRIPTION QUANTITIES
suU170 | su178 | su18e |[su17o| su178|suiss|sut7o| su178|su1se|su17ofsui7s |su186
A (7004100 7804100|8604100 MIRER ¢ Qil Ring Set 1
B [7004001|7004001|8604001 E—ERR First Gas Ring 1
C [7004002] 7004002 8604002 EESR Second Gas Ring 1
D [7004005]|7804005|8604005 EfiER Crank Pin Bearing 2
Pk Qil  Seal
E 19701025[9701302|9701351 5 G25% 42105 630*45%1 0| SG35% 5010 SG25%42%1 0563 0% 45%10] S635% 5041 (] 1
E 0ilSeal
F 9701 301 9701 351 SG30%45%8 [SG35*50*10 SG30x45%8 ISGSE*SO*IO 1
G 7013000'7813000 8613000 5 5 R Nozzle Valve 1
H 7002011 fRE Spacer 1
I 7010300|7810300 8610300 LIRS ER 4 Filter Element Assem 1
J 7007100 8607100 ERIEDEHH Air Cleaner Element Assem 1
k | 7001013] 7801013] 8601013 SEHERR Cylinder Head Gasket 1
L 7011008 SHESE8X14X2. 5 0il Seal SG8 x14x 2.5 1
M | 7001008 [ 7801008] 8601008 e Ring 1
N 9702010 O & E10X1. 9 0-Ring10x1.9 1
0 9702024 O B 3 24X 2. 4 0-Ring24 x 2.4 2
P 9702025 OF2 Z 1 E25X2. 4 0-Ring25 x 2.4 1
Q 9702012 O EEE12X1.9 0-Ring12 x 1.9 1
R 9702345 Of. & 1 B34. 5X1. 8 0-Ring34.5 x 1.8 1
S 9702132 O, Z &t B13. 2X1. 9 0-Ring13.2 x 1.9 1




SHE SEALS

FS WS AR R o=
NO. CODE DESCRIPTION DESCRIPTION QUANTITIES

SU170 SU178 SU186 SU170 | SU178 | SU186 | SUT70 | SU178 | SU186 | SU170 | SU178 | SU186

bS] 0il Seal
E | 9701020 | 9701302 9701351 $625+42+10| s630+45+10] sa35+*50%10] sGos5*a2+10] sa30+4s+1d sa35450%10 1
F 9701301 9701351 LE Ol Ses
$630+45+8 [ s635¢50+10 $630+45%8 [ sass#50%10 1
L 7011008 M EFSG8*14%2.5 Qil Seal SG8*14*2 5 1

TEER, 12847 ZE 5% — % KTORQUEFOR TIHGTEN UP MAIN SCREW BOLT AND NUT
B 48R Kunit: N-m

=] ﬂ%
rf,(? A Model SU170 SU178 SU186

Description
V¥ 42 £

"' | Connecating rod nut 25~30 40~45
SE &2

2| cylinder head nut 28~32 42~46 54~58

3 | X®ES
Fly wheel nut 120~130 130~150
3 2% R AR B

* | Nozzle retainer 10~12
EEEXEEZR

5 | Tight screw bolt of 20~22 43~47
RocKet support
I EMGAZ 42

5 | Standard M6 bolt 10~12
FR ENGIE 12

7| Standard M8 bolt 18~22




